
06/28/WQPC-SWP The accompanying notice is an integral part of this verification statement. August 2006 
VS-i 

August 2006 
06/28/WQPC-SWP 
EPA/600/R-06/130 

Environmental Technology 
Verification Report 

Evaluation of a Decentralized Wastewater 
Treatment Technology 

International Wastewater Systems, Inc. 
Model 6000 Sequencing Batch Reactor System 
(With Coagulation, Sand Filtration, and Ultraviolet Disinfection) 

Prepared by 

NSF International 

Under a Cooperative Agreement with 
U.S. Environmental Protection Agency 
 



THE ENVIRONMENTAL TECHNOLOGY VERIFICATION 
 
PROGRAM 
 

U.S. Environmental 
Protection Agency NSF International 

ETV Joint Verification Statement 
TECHNOLOGY TYPE: DECENTRALIZED WASTEWATER TREATMENT – BIOLOGICAL, 
[...]
secondary treatment, surface water discharge criteria to lakes and streams, or standards for Class 
A water for reclamation and reuse. Actual numerical standards for direct discharge or water 
reclamation will vary by location. The SBR in the Model 6000 is designed to meet secondary 
wastewater treatment standards [typically 30 mg/L total suspended solids (TSS) and 30 mg/L 
biochemical oxygen demand (BOD5)]. The entire Model 6000 system with coagulation, 
filtration, and UV disinfection processes is designed to meet direct discharge standards, and 
water reclamation and reuse standards, depending on the local requirements. The Model 6000 
SBR tested in this verification is a full scale, commercially available unit. The discharge from 
the system is to a lake within the housing development. 

Verification testing of decentralized wastewater treatment systems under the ETV WQPC 
protocol for Wastewater Treatment Technologies is designed to verify the contaminant removal 
performance and operation and maintenance performance of commercial-ready systems, 
following technically sound protocols and appropriate quality assurance and control.  The 
objective of this verification was to determine the performance of the IWS Model 6000 SBR 
when used to treat domestic wastewater. Reductions in contaminant loads were evaluated to 
determine the effectiveness of the system to remove suspended solids (TSS), BOD, nutrients 
(phosphorus and nitrogen) and total coliform. The SBR was evaluated separately and in 
combination with the additional treatment steps. 

The treatment system was monitored over a one-year test period. Influent and effluent samples 
from the SBR, and effluent samples after additional treatment by the sand filtration and UV 
disinfection units, were collected and analyzed for various contaminants or contaminant 
indicators including biochemical oxygen demand (BOD5), chemical oxygen demand (COD), 
total suspended solids (TSS), nitrogen compounds, phosphorus compounds, and total coliform. 
These parameters and other operating parameters (flow, pH, alkalinity, turbidity, temperature) 
were monitored to meet the ETV objective of providing an overall assessment of the technology.   
The treatment system was also monitored for operation and maintenance characteristics, 
including the performance and reliability of the equipment and the level of operator maintenance 
required. 

1.4 Test Site Description 

The verification test was performed at the Moon Lake Ranch Subdivision, located a few miles 
west of Boise, Idaho. The subdivision consists of 18 homes and is located in an area not served 
by a central wastewater collection system. Each home has a holding tank and grinder pump 
system that is connected to a force main that delivers wastewater to the central wastewater 
treatment facility. The site and wastewater treatment system are owned by the Moon Lake Ranch 
Homeowners Association. A location map is presented in Figure 1-1. 

6
 



Figure 1-1. Verification test site location map. 

The treatment system installed at the Moon Lake Ranch subdivision included two 6000 gpd 
modified sequencing batch reactors (SBR) operating in parallel, one sand filtration system, and 
two parallel ultraviolet disinfection treatment units. The treatment system had been in place for 
over three years prior to the start of the verification. Operating reports required under the State of 
Idaho permit system showed that the effluent had achieved the required standards.  

Table 1-1 shows the discharge permit limits for the facility. Treated effluent is discharged to a 
lake on the subdivision property and thus permit limits are based on surface discharge 
requirements.   

Table 1-1. Discharge Permit Limits for Test Site 

Parameter Sample Frequency Sample Type Permit Limit 
Flow Daily Meter 10,000 gpd 
BOD 1/month Composite 7.5 mg/L max; 5 mg/L monthly avg. 
TSS 1/month Composite 7.5 mg/L max; 5 mg/L monthly avg. 

Turbidity Continuous In line meter 2 NTU – 24 hr avg. 
5 NTU – instantaneous max. 

Total coliform 1/month Grab 23 MPN/100 mL 

7
 



IWS operates and maintains the wastewater treatment system under contract with the Moon Lake 
Ranch Home Owners Association. Licensed wastewater operators visit the site on a regular basis 
to monitor the system, maintain equipment, and collect samples. The system is also monitored 
from the IWS office via a modem and telephone hookup between the site and the office in 
Bozeman, Montana. 

Flow rate data for the system had been collected as part of the normal PLC operating system and 
for reporting to the State of Idaho. A summary of the average daily flow rates for the period 
January 2000 through May 2001 and for the two months prior the start of the verification test, 
May and June 2004, is shown in Table 1-2. The data for January 2000 to May 2001 is based on 
monthly average flow records, while the data for May to June 2004 was obtained by a flow meter 
installed in the influent line prior to testing. 

Table 1-2. Summary Flow Rate Data for Test Site 

Jan 2000 – May 2001 May – June 2004 
Parameter (gpd) (gpd) 
Average 1,627 2,311 
Maximum 2,639 3,326 
Minimum 863 1,187 

Prior to the start of the verification test, influent wastewater characterization data were not 
available, as incoming wastewater was not routinely monitored. All of the wastewater comes 
from residential homes and it was expected to be typical domestic strength wastewater. Effluent 
water quality data were available from the quarterly reports prepared for the State Of Idaho. 
Influent and effluent data were collected throughout the verification test. These data are 
presented in Section 4 – Results and Discussion of this report. 

8
 



Chapter 2
 
Technology Description and Operating Processes 
 

2.1 Technology Overview 

The IWS Model 6000 SBR includes a 6,000 gallon (gal) modified sequencing batch reactor 
(SBR), a coagulation injection system, a gravity sand filtration system, and an ultraviolet 
disinfection system. A description of each system is provided below. The initial system installed 
at the Moon Lake Ranch included two 6,000 gal SBRs and two UV systems that operate in 
parallel to provide a total maximum design capacity of 12,000 gpd. This system was modified in 
September 2004 to convert one of the SBRs to a 6,000 gal distribution/equalization tank. Thus, 
the current system at Moon Lake Ranch is a single Model 6000 SBR system with a 
stabilization/equalization tank. The vendor O&M manual (updated in January 2006) indicates the 
system is most efficient at average daily flows of 3,000 gal, with a maximum flow of 6,000 gal. 
The verification test included verification of the entire system to meet surface water discharge 
standards. Data was also collected of the SBR effluent prior to filtration and disinfection to 
provide information on the treatment efficiency of the SBR itself. 

2.1.1 Modified Sequencing Batch Reactor 

Each SBR is a 6,000 gal fiberglass tank constructed for IWS to established specifications. Each 
SBR tank has three chambers: a comminuting chamber, an aeration chamber, and a clarification 
chamber. Figure 2-1 illustrates a typical 6,000 gpd SBR. The IWS SBR is designed to provide 
treatment by optimizing the treatment conditions using a computer controlled and monitored 
system of pumps, floats, and probes to measure, monitor, and adjust the treatment parameters 
within the unit. The computer control system uses a programmable logic controller (PLC), 
associated equipment and a software program written by IWS. The PLC provides for the master 
control of the SBR, and can communicate outside the facility by way of the modem and phone 
line installed with the unit. 

Figure 2-1. Sequencing batch reactor configuration. 

9
 



The comminution chamber, the first chamber in the unit, receives wastewater pumped through 
the force main from the homes. Large solids are reduced in size in this chamber to aid in 
treatment through a process of aeration and circulating pumps (1) and (2) located in the aeration 
chamber. The divider separating the comminution and aeration chambers is a fiberglass frame 
supporting pipes and, in the lower half of the tank, a non-corrosive screen that prevents large 
objects from continuing through the treatment process.  

The aeration chamber is located in the second section of the tank. In this chamber, mixed liquor 
is alternatively mixed with and then deprived of oxygen. This process accelerates the removal of 
nitrogen from the sewage being treated. Four pumps are located in the aeration chamber. Pumps 
1 and 2 provide the main aeration for the treatment process by drawing in outside air (using a 
venturi system) and mixing it with the mixed liquor circulating against the retention screen 
between the comminution chamber and the aeration chamber. These pumps also provide mixing 
during the anoxic period when the pumps operate with the air intake valves closed. Pumps 3 and 
4 transfer mixed liquor from the aeration chamber to the clarification chamber. This transfer 
operation causes the contents of the clarification chamber to overflow back to the aeration 
chamber through weirs located at the top of the baffle separating the two chambers, returning 
scum that rises to the top of the clarifier chamber to the aeration chamber. 

The clarifier chamber receives mixed liquor from the aeration chamber, providing a quiet settling 
area for solid/liquid separation. A normal batch cycle consists of two settling periods. The first 
occurs immediately after the mixed liquor has been received from the aeration chamber. 
Subsequent to this settling period, pump (5), one of the three pumps in the clarifier chamber, 
transfers settled solids from the lower section of the contact chamber back to the aeration 
chamber. After another period of settling, the clarified effluent is transferred to the next 
treatment phase by either pump 6 or 7. Pumps 6 and 7 provide an identical discharge but 
alternate in use every other discharge cycle. Pumping time for the discharge pumps is controlled 
by both level controllers in the clarifier and aeration chambers and by maximum time set in the 
PLC. The level controllers assure that the discharge matched to the incoming wastewater flow 
rate. The next phase of treatment in the Model 6000 is coagulation and filtration. In other 
applications, the treated effluent can be discharged directly for use. 

A detailed description of the entire SBR process and pumping cycles is provided in the O&M 
manual in Appendix A. 

2.1.2 Coagulation Injection and Filtration System 

The SBR treated effluent is transferred by pumps 6 or 7 to a 3,000 gal holding tank. This water is 
then pumped thorough a pipe network that contains the coagulation injection system. The 
coagulation and filtration system is started and stopped by level sensors in the holding tank. 
When the treated water in the SBR reaches the upper level switch (float switch), the coagulation-
filtration system pump is started and water is processed through the coagulation-filtration 
process, and then flows by gravity through the UV disinfection unit. When the water level in the 
holding tank reaches the low level switch (float switch), the pump is turned off, and flow through 
coagulation-filtration-UV processes is stopped.  The coagulation injection system consists of an 

10
 



electronic metering pump with a five-function valve, a static mixer, coagulant reservoir, 
coagulant reservoir mixer, and the coagulant, typically either poly aluminum chloride (PAC) or 
aluminum sulfate (alum). The system is designed to introduce a coagulating agent into the SBR 
treated effluent, prior to sand filtration, to improve solids removal in the sand filter. An added 
benefit of coagulant addition is phosphorus removal. The metering pump provides control over 
the dose of coagulant that is used in the system. The coagulant solution (PAC or alum) is made 
on site and stored in a mixed tank, a 55 gal polyethylene drum with a cover. The tank is mixed 
with ¼ HP stainless steel mixer.  

The filtration system consists of a Centra-Flow dynamic bed sand filter designed to remove 
suspended solids, coagulated materials, and finer solids that cause turbidity. Influent enters at the 
center of the filter through a feed chamber and flows downward through the layers of 
increasingly fine sand. Filtered water is collected through a screen around the periphery before 
exiting the filter. Solids captured in the filter are drawn downward with the sand into the suction 
of an airlift pump. The sand recirculation rate is typically set to turnover the sand bed every four 
hours. The turbulent upward flow in the airlift provides a scrubbing action effectively separating 
the sand and solids before discharge to the filter wash box. The wash box is a baffled chamber 
that allows for counter current washing, using filtered water, and gravity separation of the 
cleaned sand and the concentrated solids. Regenerated sand is returned to the top of the filter, 
and waste solids are piped to the distribution tank. A turbidity meter is used in conjunction with 
an electronically actuated valve to monitor the effectiveness of the sand filter and reroute the 
feed stream to the 3,000 gal holding tank for further treatment if the effluent turbidity exceeds 
allowable levels. The filter can handle flows up to 35 gpm, but normally operates at 10 – 15 
gpm. 

The Centra-Flow filter is continuously backwashed during normal operation. The “dirty” sand is 
continuously being drawn out of the main filter unit and passed through the wash box by the air 
lift system. Filtered effluent is used for backwash water. The backwash water flow rate to the 
sand wash box is controlled by the water level differential between the elevation of the filtrate 
overflow and the wash box. This differential is controlled by the weir on the filter unit. No 
pumping of backwash water is required. Normal flow rate for the backwash water is 
approximately 3.0 – 3.5 gpm. No storage for backwash water is needed.  

2.1.3 Disinfection System 

The disinfection system consists of two ultraviolet disinfection units operating in parallel, with 
electronically actuated solenoid valves for each unit to prevent untreated water from reaching the 
post equalization tank. The UV system is a standard UV design. Each unit is designed to handle 
20 gpm and achieve total coliform levels of <2.2 MPN/100 mL. The inlet water specifications 
are suspended solids <10 mg/L and turbidity of <5 NTU. The online turbidity meter monitoring 
the sand filter effluent ensures that suspended solids are low before the water flows to the UV 
units. If the turbidity level exceeds the set point (typically 5 NTU), the filtrate is routed back to 
the filter feed-water holding tank for reprocessing to lower the turbidity (thereby the TSS) level 
in the filtered water. The UV lamps are always on, whether or not there is flow through the 
process. The filtered effluent flows by gravity from the filter. Flow is intermittent as controlled 

11
 



by the level controllers in the SBR effluent holding tank (coagulation-filtration system influent). 
The final treated effluent is collected in a sump where it is pumped to the discharge location. At 
Moon Lake Ranch, the water is discharged to the lake on site, but in other applications, the 
discharge can be to a drain field or other suitable discharge location. 

The UV system is designed to operate at a wave length of 254 nanometers wavelength using 
standard UV lights, with the minimum dosage of 30 milliwatt-seconds per square centimeter at 
peak flow. Overall, power consumption is estimated to be 54 watts per unit. Normal lamp 
replacement occurs prior to the lamp reaching 10,000 hr. The UV units at Moon Lake Ranch do 
have visual monitors. Cleaning of the quartz sleeves is not automatic but is part of the required 
routine maintenance performed by the operator.  Each operator visit (typically two to three times 